MODEL: CK-243

SINGLE NEEDLE, UNISON-FEED, LOCKSTITCH SEWING
MACHINE FOR EXTRA HEAVY-WEIGHT MATERIALS

L VS RIS S

T
gl l =

&

2.
~CHIKON - A t . B .
'] I . '

,.
2
.

Chikon Industrial Sewing Machine Co., Ltd.

2011-07



10.

11.

12.

13.

14.

15.

16.

17.

CONTENS

) FR AME & MISCELL ANEOUS COVER COMPONENTS ........................................... 1

BAER , SMERK R

. MAIN SHAFT COMPONENTS ......................................................................... 2

Wbty i

. NEEDLE BAR & UPPER FEED MECHANISM COMPONENTS (1/2) «+eeereeerereeereeeenes 4

PHiE , FIXEIHEE (1/2)

. NEEDLE BAR & UPPER FEED MECHANISM COMPONENTS (2/2) e eerereererereeseeeeenes 6

BHiE , FIXEIHEE (2/2)

) PRES SURE B AR COMPONENTS ...................................................................... 8

PP

) FEED MECH ANISM COMPONENTS ................................................................. 10

PRl

) FEED REGUL ATOR MECH ANISM COMPONENTS ............................................... 12

PRl

. HOOK DRIVING SHAFT COMPONENTS ............................................................ 14

TR

. TENSION POST COMPONENTS ...................................................................... 16

SRR AR AT

THREAD WINDER & THREAD GUIDE COMPONENTS ........................................... 18
Vedias , TS

KNEE LIFTER COMPONENTS ........................................................................ 20
TeS R

BELT COVER COMPONENTS ......................................................................... 22
BT &%

THREAD STAND COMPONENTS ..................................................................... 23
RIS

TABLE & STAND COMPONENTS .................................................................... 24

B, BRI

ACCESSORIES PARTS COMPONENTS .............................................................. 25
b s e

NUMERICAL INDEX OF PARTS ...................................................................... 2’7

LIRS
INSTRUCTION MANUAL .............................................................................. 30

PRAET-ME



1. FRAME & MISCELLANEOUS COVER COMPONENTS
SHHED , SR

REF.NO. NOTE  PART NO. DESCRIPTION £ 15 AMT.
1 210-90253 FACE PLATE ASM. TR 1
2 SS-6151920-SP SCREW 15/64-28 L=19.0 LIRS 2
3 210-44300 SLIDE PLATE B WA 1
4 SS-2110915-SP SCREW 11/64-40 L=9.0 BR&% 2
5 210-90709 THROAT PLATE #Hifk 1
6 SS-2110915-SP SCREW 11/64-40 L=9.0 BR&% 2
7 210-44151 SLIDE PLATE A ASM. PANEEL e 1
8 210-44102 SLIDE PLATE A SRR )
9 210-44201 SPRING oH 5 9]

10 SS-7060310-SP SCREW 3/32-56 L=2.5 BR&% (2)
11 TA-1250406-R0  RUBER PLUG JHZE 1
12 B1156-026-000  OIL PIPE HE 3
13 211-90600 SIDE COVER {EIiEE 1
14 SS-7090710-SP SCREW 9/64-40 L=7.0 BR&% 1



2. MAIN SHAFT COMPONENTS
L i




REE.NO. NOTE  PART NO. DESCRIPTION £ 15 AMT.
1 210-91707 CRANK ROD iR 1
2 210-45604 NEEDLE BAR CRANK SHAFT LR 1
3 SS-1681140-SP SCREW 9/32-28 L=11.0 HR&R 2
4 210-45109 CRANK PLATE R i 2L R 1
5 NS-6680410-SP NUT 9/32-28 HEE 1
6 PT-0405600-SH ~ TAPER PIN P 5 1
7 210-44904 CAM Ry 1
8 SS-8660612-TP  SCREW 1/4-40 L=6.0 BR&R 2
9 CQ-2020000-00  OIL WICK SHI4R 0.2

10 210-44607 MAIN SHAFT BUSHING, FRONT HEERGED 1
11 210-45406 FELT SR 3
12 SS-8151550-SP SCREW 15/64-28 L=15.0 HR&% 3
13 210-45703 THRUST COLLAR Tl ERR 1
14 SS-8660610-TP  SCREW 1/4-40 L=6.0 BR&% 2
15 210-44508 MAIN SHAFT i 1
16 210-44706 MAIN SHAFT BUSHING, CENTER FEER ) 1
17 SS-8150710-SP SCREW 15/64-28 L=7.0 HR&% 2
18 210-45208 FEED ECCENTRIC CAM i Lo 1
19 SS-2110915-SP SCREW 11/64-40 L=9.0 BR&R 2
20 210-45505 SIDE PLATE IR 1
21 210-44805 MAIN SHAFT BUSHING, REAR FEER(R) 1
22 210-40555 HAND WHEEL ASM. Rz imat 1
23 $S-9702110-SP SCREW 5/16-24 L=21.0 BR&R 2
24 NS-6680410-SP NUT 9/32-28 HENE 1
25 SD-1070901-TP  HINGE SCREW BR&R 1
26 210-91806 THREAD TAKE-UP LEVER K 1
27 210-46305 ROLLER STUD VS ] E 1
28 105-19502 ROLLER i 1
29 #01  210-46107 ROLLER i 1
30 #01  210-46206 ROLLER H 1
31 RE-0400000-KO  E-RING (4MM) E RUH1ER 1
Note: #01:wee-- Selective Parts A



3. NEEDLE BAR & UPPER FEED MECHANISM COMPONENTS (1/2)
B, LaAEtd (1/2)




REE.NO. NOTE  PART NO. DESCRIPTION £ 15 AMT.
1 210-49408 DRIVING SHAFT ARM. FRONT AR 1
2 210-48707 HINGE SCREW HR&R 2
3 RE-0800000-KO  E-RING (8MM) E RUHIER 2
4 SM-6061552-TP SCREW M6x1 L=15.0 HR&R 1
5 SS-8150710-SP SCREW 15/64-28 L=7.0 BR&R 2
6 210-49606 FED ROCKER SHAFT ik 1
7 210-49705 BUSHING, FRONT IEEERE D) 1
8 210-49804 BUSHING, REAR FHERERR) 1
9 NS-6720440-SP NUT 11/32-28 HEE 1

10 SS-9201813-CP  SCREW 5/16-18 L=18.0 BR&R 1
11 210-49507 DRIVING SHAFT ARM. REAR A AR 1
12 210-50109 WASHER S 1
13 210-49309 CONNECTING ROD JEE 1
14 210-50000 HINGE SCREW HR&R 1
15 210-49200 CAM i Lo 1
16 SS-8660610-TP  SCREW 1/4-40 L=6.0 HR&% 2
17 210-49903 ROD F AR 1
18 RE-0800000-KO  E-RING (§MM) E RUH1ER 2
19 210-48707 HINGE SCREW HR&R 2
20 210-93000 FRAME DRIVING LINK FHREE AR 1
21 SS-7151550-SP SCREW 15/64-28 L=14.5 BR&% 1
22 SS-8660512-TP  SCREW 1/4-40 L=5.0 BR&% 1
23 210-92804 DRIVING SHAFT FRONT ARM R AR (R 1
24 SS-8150710-SP SCREW 15/64-28 L=7.0 HR&% 1
25 210-92606 DRIVING SHAFT FRONT METAL HHEERIED 1
26 210-92507 DRIVING SHAFT Hh iy 1
27 SS-8660510-TP  SCREW 1/4-40 L=4.5 HR&% 4
28 CS-1801211-SH  THRUSH COLLAR D=18 W=12 i 2
29 210-92705 BUSHING, REAR HEIER (%) 1
30 SS-8150710-SP SCREW 15/64-28 L=7.0 BR&R 1
31 SM-6061552-TP  SCREW M6x1 L=15.0 HR&% 1
32 210-92903 DRIVING SHAFT REAR ARM FREf AR (1R) 1
33 SD-1201201-TP  HINGE SCREW BR&% 1
34 NS-6680410-SP NUT 9/32-28 HENE 1
35 210-93109 NEEDLE BAR FRAME DRIVING ROD ~ ##if# 1
36 210-50000 HINGE SCREW (LOWER) IS 1
37 210-50109 HINGE SCREW (LOWER) WASHER S 1
38 NS-6720440-SP NUT 11/32-28 HEE 1
39 210-93704 NEEDLE BAR FRAME DRIVING ARM ~ Hriffii#ifs 1
40 SM-6061552-TP  SCREW M6x1 L=15.0 BR&R 1



4. NEEDLE BAR & UPPER FEED MECHANISM COMPONENTS (2/2)
PR, LRkt 212)




REE.NO. NOTE  PART NO. DESCRIPTION £ 1 AMT.
1 RE-0800000-KO  E-RING (8MM) E RUH1ER 2
2 210-48707 HINGE SCREW HR&R 2
3 210-93901 L-LINK L R 1
4 210-94008 UPPER FEED FRAME DRIVING LINK ~ ##if# 1
5 210-94701 UPPER FEED BAR N 1
6 210-84107 WALKING FOOT P A 1
7 SS-7110840-SP SCREW 11/64-40 L=7.8 BR&% 1
8 SS-7110540-SP SCREW 11/64-40 L=5.0 BR&% 3
9 210-94800 UPPER FEED BAR PIN FHH AR [ R 4 1

10 210-94909 UPPER FEED BAR GUIDE FRAAR S E R 1
11 CQ-2020000-00  OIL WICK SHI4R 0.2
12 210-93406 FRAME DRIVING BASE SHAFT S [E] E 1
13 210-92101 FRAME DRIVING BASE FHZREE 1
14 210-93505 FRAME DRIVING BASE SHAFT METAL [EE#ER 1
15 SM-8061012-TP  SCREW M6x1 L=10.0 BR&R 1
16 SM-8061212-TP  SCREW M6x1 L=12.0 HR&S 1
17 SS-8660522-TP  SCREW 1/4-40 L=4.5 BR&R 2
18 210-92309 NEEDLE BAR CONNECTION EHiEEH 1
19 210-92002 NEEDLE BAR Bz 1
20 210-92408 NEEDLE STOPPER SRS 1
21 SS-6110710-TP  SCREW 11/64-40 L=6.5 BR&% 1
22 MC-5320023-00  NEEDLE (749 NM=230) £t 1
23 SS-7151120-SP SCREW 15/64-28 L=11.0 BR&R 1
24 SS-7111120-SP SCREW 11/64-40 L=10.5 BR&R 1
25 210-92200 PRESSURE PLATE & E 1
26 210-93208 PRESSURE PLATE & E R 1
27 SM-6061552-TP  SCREW M6x1 L=15.0 BR&R 1
28 SM-8061212-TP  SCREW M6x1 L=12.0 HR&% 1
29 210-93307 PRESSURE SHAFT A By 1
30 210-93604 FRAME DRIVING BASE GUIDE 53 Rl et 1
31 SM-8061212-TP  SCREW M6x1 L=12.0 HR&% 1






REE.NO. NOTE  PART NO. DESCRIPTION g4 1 AMT.
1 210-50703 SCREW FRRIRAR IR 1
2 210-51305 NUT EEkEt el 1
3 210-50802 SPRING JER4fF o 1
4 210-50505 PRESSER BAR Pz 1
5 210-51800 GUIDE NUT e 1
6 210-51701 ROLLER FOLLOWER S 1
7 SS-6121210-SP SCREW 3/16-28 L=12.0 BR&% 2
8 210-95005 PRESSER BAR GUIDE BRACKET PRiEEE A 25 1
9 210-50604 PRESSER BAR BUSHING HEER 1

10 SS-8150410-SP SCREW 15/64-28 L=4.0 BR&R 1
11 SS-7091410-SP SCREW 9/64-40 L=13.5 BR&% 1
12 NS-6090310-SP NUT 9/64-40 HEE 1
13 210-95153 PRESSER FOOT ASM. SNEHIAE 1
14 210-95104 PRESSER FOOT AMITHA (1)
15 210-97506 GUARD EFER €]
16 210-51503 GUIDE PLATE Kb 1
17 SS-7621040-SP SCREW 3/16-32 L=9.5 BR&R 2
18 SS-6660622-TP  SCREW 1/4-40 L=6.0 HR&% 1
19 PS-0300201-KP  SPRING PIN 3.0 X 20.0 OB S 1
20 210-51008 HAND LIFTER LINK IR [ 2 JAE 1
21 210-51107 HAND LIFTER CAM FRAZR R Lo 1
22 B1662-562-000  COLLAR Eig 1
23 210-51602 THRUST COLLAR Eig 1
24 SS-8660522-TP  SCREW 1/4-40 L=4.5 BR&% 2
25 210-51206 HAND LIFTER LEVER PR 1
26 210-51404 GRIP FRZRFERRAEEK 1



6. FEED MECHANISM COMPONENTS
TR

-10 -



REF.NO. NOTE PART NO. DESCRIPTION 4 T AMT.
1 210-52006 FEED BAR oy A 1
2 RE-0800000-KO  E-RING (8MM) |DEidlE: 1
3 B1424-158-000  STUD BEAHAE 1
4 SS-8620610-TP  SCREW IR 1
5 210-95609 FEED DOG AL 1
6 SS-4080620-TP  SCREW 9/64-40 1.=6.0 LR 2
7 210-52600 DRIVING SHAFT BUSHING, FRONT EfE R 1
8 SS-8151150-SP SCREW 15/64-28 L=10.5 IR 1
9 210-53202 DRIVING SHAFT oy S| 1

10 210-53004 FEED BAR LINK HE 1
11 RE-0800000-KO  E-RING (8MM) E Rizs 1
12 B1424-158-000  STUD HEAHAE 1
13 210-53104 DRIVING SHAFT ARM. FRONT iR 1
14 SM-6061552-TP  SCREW M6x1 L=15.0 LR 1
15 CS-1471012-SH  THRUST COLLAR =g 1
16 SS-8660610-TP  SCREW 1/4-40 L.=6.0 LR 2
17 210-52501 DRIVING SHAFT BUSHING, REAR Eff{&) 1
18 SS-8150710-SP SCREW 15/64-28 L=7.0 IR 1
19 210-53509 DRIVING SHAFT ARM. REAR s AR 1
20 SS-6151920-SP SCREW 15/64-28 L=19.0 P 1
21 NS-6680410-SP NUT 9/32-28 M 1
22 210-53608 CAM ROD R 1
23 SD-1000951-SP HINGE SCREW LR 1
24 210-53707 FEED DRIBING CAM Lo 1
25 SS-8660522-TP  SCREW 1/4-40 1.=5.0 P 2
26 B1702-012-000  OIL FELT SIS 1
27 B1213-012-000  FELT SPRING oE 1
28 210-52808 ROD PR AR 1
29 NS-6680410-SP NUT 9/32-28 M 1
30 B1617-241-HO0  STUD A HEASAE 1
31 B1619-241-HO0  LINK R 1
32 B1618-241-H0O0  STUD B HEAHAE 1
33 SD-1201201-TP  HINGE SCREW IR 1
34 NS-6680410-SP NUT 9/32-28 i 1
35 210-52402 BUSHING, FRONT e UL ESIEGN)) ]
36 SS-8151150-SP SCREW 15/64-28 L=11.0 LR 1
37 210-52204 FEED BAR ARM A TR 1
38 SM-6061552-TP  SCREW M6x1 L=15.0 IR 2
39 210-52105 FEED BAR SHAFT P R 1
40 CS-0790721-TH  THRUST COLLAR =i 1
41 SS-7090620-TP  SCREW 9/64-40 1.=6.0 LR 2
42 CQ-2020000-00  OIL WICK SR 0.13
43 210-52303 FEED ROCKER SHAFT T Hfyi 1
44 210-52501 BUSHING, CENTER FEIEER(P) 1
45 SS-8150710-SP SCREW 15/64-28 L=7.0 P 1
46 210-52709 FEED ROCKER SHAFT ARM, REAR BN G A 1
47 SM-6061552-TP  SCREW M6x1 L=15.0 IR 2
48 210-52600 BUSHING, REAR FHEIHER(R) 1
49 SS-8151150-SP SCREW 15/64-28 L=11.0 IR 1
50 CS-1471012-SH  THRUST COLLAR =15 1
51 SS-8660610-TP  SCREW 1/4-40 L=6.0 IR 2

-11 -



7. FEED REGULATOR MECHANISM COMPONENTS
PRI

16
17
= N
15
=)
=
N
10 9

NSASSSS NN

-12 -




REF.NO. NOTE PART NO. DESCRIPTION g4 i AMT.
1 210-54507 LEVER GRIP FHEARBER 1
2 210-54903 BALL SER ]
3 210-54804 SPRING JER 4 = 1
4 210-54408 LEVER SHAFT 4 H R EAE 1
5 210-54606 LEVER GRIP EIGEIEIT 1
6 SS-7150740-SP SCREW 15/64-28 L=7.0 BR&% 2
7 210-54309 SIDE COVER ZIEHR 1
8 210-54705 NUT 4 HEaeEnR 1
9 210-54101 FEED REGULATOR SHAFT oy S e E 1

10 210-54002 FEED REGULATOR Py | e 1
11 211-53903 SUPPORT PLATE [t 7 B 1
12 SS-6121610-SP SCREW 3/16-28 L=15.5 BR&% 2
13 SS-6621840-SP SCREW 3/16-32 L=18.0 BR&R 1
14 210-55207 SPRING SUSPENSION B 1
15 210-55009 SPRING oE 1
16 210-55108 SPRING SUSPENSION SHAFT oE EE IR AR 1
17 NS-6680340-SD  NUT 9/32-28 HEE 1

-13-



8. HOOK DRIVING SHAFT COMPONENTS
A

-14 -



REF.NO. NOTE  PARTNO. DESCRIPTION g2 T AMT.
1 210-55504 CONNECTING ROD AR 1
2 210-55603 CON-ROD ECCENTRIC CAM (i Lol 1
3 210-55702 CAM SLIDE PLATE HAREE R/ 1
4 210-57609 CAGE & ROLLER RN 1
5 SS-2110920-TP  SCREW 11/64-40 L=8.5 WG 2
6 SS-8151550-SP SCREW 15/64-28 1.=15.0 [P 1
7 SM-6083002-TP  SCREW M8x1.25 L=30.0 BR&% 2
8 210-57203 CON-ROD PIN AT 1
9 SS-8150750-SP SCREW 15/64-28 L=7.0 LA 1

10 210-56007 ROCK SHAFT BUSHING HEREER 1
11 210-55801 OSCILATING ROCK SHAFT B 1
12 SS-7621510-SP SCREW 3/16-32 L=15.0 [ 1
13 210-57708 SCREW 11/64-40 L=21.0 LSS 2
14 210-57005 SLIDE PLATE A TEMR A 1
15 210-57104 SLIDE PLATE B & ER B 1
16 210-57302 CON-ROD PIN WEDGE o] 1
17 NS-6110420-SP NUT 11/64-40 NS 2
18 TA-0290301-M0  PLUG 2.9x3.2x 3.0 1R 1
19 CQ-3030000-00  OIL WICK SHI4R 0.1
20 210-55900 HINGE PIN B 1
21 SS-6151142-TP SCREW 15/64-28 L=10.5 LSS 1
22 210-56403 HOOK DRIVING SHAFT T 1
23 CS-1471012-SH ~ THRUST COLLAR D=14.72 W=10.0 Ei 1
24 SS-8660330-SP SCREW 1/4-40 L=3.0 [ 2
25 SS-8150710-SP SCREW 15/64-28 1.=15.0 BE4% 1
26 210-56601 DRIVING SHAFT BUSHING, REAR THER{R) 1
27 B1806-038-000  OIL FELT SHRS 1
28 NS-6680320-SP NUT 9/32-28 HEE 1
29 SM-6081802-TP  SCREW M8x1.25 L=18.0 LA 1
30 210-56106 HOOK DRIVING SHAFT CRANK R 1
31 210-56304 SLIDE BROCK STUD BR&HIE 1
32 210-56205 CRANK SLIDE BLOCK TEPR 1
33 210-56908 HOOK COVER MeUEZE 1
34 210-57906 SCREW (R 2
35 210-57500 HOOK COUNTER SPRING R4 2
36 210-57401 BOBBIN AT 1
37 210-41850 HOOK ASM. MeUE 1
38 210-56700 SHUTTLE DRIVER MR BEEN P 1
39 PT-0402200-SH ~ TAPERED PIN 4.0 x 18.0 HETI B 1
40 210-56809 SHUTTLE RACE BODY METH AR R 1
41 210-56502 DRIVING SHAFT BUSHING, FRONT THERFED 1
42 SS-8151550-SP SCREW 15/64-28 1.=15.0 245 2
43 B1702-012-000  OIL FELT SHRRS 1
44 210-57807 SCREW 15/64-28 IR 1

-15-



9. TENSION POST COMPONENTS
SREH BT ST

24

-16 -




REE.NO. NOTE  PART NO. DESCRIPTION g4 1 AMT.
1 B3125-012-000  THREAD TENSION STUD NUT HEE 2
2 210-59100 THREAD TENSION SPRING R 4EnE 5 2
3 B3126-012-000  TENSION DISC JFR&RAE 2
4 210-59001 THREAD TENSION POST FH R R LA 1
5 SS-7111120-SP SCREW 11/64-40 L=10.5 BR&R 2
6 210-59209 THREAD TENSION POST BRACKET oE R 1
7 210-59308 THREAD TENSION GUIDE AREMHE 1
8 SS-7090710-SP SCREW 9/64-40 L=6.8 BR&R 1
9 NS-6680320-SP NUT 9/32-28 HEE 1

10 210-59407 THREAD RELEASING PLATE FRART 1
11 SD-0600321-SP HINGE SCREW D=6.0 H=3.2 LIRS 1
12 210-60207 FELT SUPPORT PLATE e ER R 2
13 210-60108 WHEEL FELT e ER A 2
14 210-60009 THREAD TENSION WHEEL R A 1
15 SS-7090610-SP SCREW 9/64-40 L=6.0 BR&R 1
16 210-59803 SPRING SUPPORTPLATE e SR SRR 2R 1
17 210-59902 THREAD TENSION WHEEL POST FH R RN 1
18 210-59605 SPRING A 408 5 1
19 210-59704 THREAD TAKE-UP SPRING GUIDE AR 5 1
20 210-59506 SLACK THREAD GUIDE &R 1
21 NS-6150310-SP NUT 15/64-28 HEE 1
22 D1129-141-EA0 ARM THREAD GUIDE BOTTOM ASM.  4##4H 1
23 B1131-562-000  FRAME THREAD GUIDE, LOWER RECH) 1
24 SS-7090710-SP SCREW 9/64-40 L=6.8 BR&% 1
25 SS-1090410-SL SCREW 9/64-40 L=4.0 BR&R 1

-17 -



10. THREAD WINDER & THREAD GUIDE COMPONENTS
HoE S IR

-18 -



REE.NO. NOTE  PART NO. DESCRIPTION E4 T AMT.
1 210-61759 THREAD WINDER GUIDE BASE ASM.  BRJJa#4 540 1
2 B3125-012-000  THREAD TENSION STUD NUT S (1)
3 B3129-012-B00  TENSION SPRING B R 4EnE 5 (1)
4 B3126-012-000  TENSION DISC R4 2)
5 210-59001 THREAD TENSION POST FH R R LR AT (1)
6 210-61700 THREAD WINDER GUIDE BASE ASM.  [BR 5% 258 (1)
7 NS-6680320-SP NUT 9/32-28 HEE 1
8 SS-7110910-SP SCREW 11/64-40 L=9.0 BR&% 1
9 SS-4080610-SP SCREW 1/8-44 L=6.4 BR&% 1

10 210-61601 FRIOCTION WHEEL JEE iy 1
11 SS-8150710-SP SCREW 15/64-28 L=7.0 BR&% 2
12 SS-7112810-SP SCREW 11/64-40 L=28.0 HR&% 1
13 210-61403 STOPPER TEAILEH 1
14 210-42908 THREAD WINDER PLATE FEAR BRI 1
15 SS-7111120-SP SCREW 11/64-40 L=10.5 BR&R 4
16 210-61502 THREAD CUT & CLAMP PLATE K 1
17 SS-6080410-SP SCREW 1/8-44 L=4.0 BR&% 2
18 210-61056 THREAD WINDER ASM. Elor e 1
19 SS-8090540-SP SCREW 11/64-40 L=5.0 BR&R 2)
20 B3203-232-000  BOBBIN WINDER WORM WHEEL EEEgILT 65)
21 B3209-232-000  BOBBIN WINDER FRAME OFflEE ¢}
22 B3207-158-000  THREAD WINDING SHAFT COLLAR ~ Ei (D
23 NS-6110310-SP NUT 11/64-40 S (1)
24 NS-6110310-SP NUT 11/64-40 S (1)
25 SS-7111810-SP SCREW 11/64-40 L=18.0 BR&R (3)
26 B3201-158-000  THREAD WINDER BASE FeaREs N )
27 SS-5060410-SP SCREW 3/32-56 L=3.5 HR&% 2)
28 210-61205 BOBBIN PRESSURE SPRING B (1)
29 D2443-141-E00  ADJUSTING SCREW EHEEERES (1)
30 210-61106 BOBBIN PRESSER JFR IR (1)
31 SD-0720193-SP HINGE SCREW D=7.24 H=1.9 HR&R (1)
32 NS-6080210-SP  NUT 1/8-44 HENE 1
33 B3203-158-000  WASHER Hh[E ©))
34 B3208-232-000  SPRING JRR 4 e 1
35 A3222-958-000 BOBBIN WINDER SPRING, LONG JRR 4 €5)
36 B3204-232-000  BOBBIN WINDER FRAME B4R (1)
37 B3205-232-000  HINGE SCREW BR&R (1)
38 210-61007 THREAD WINDER SHAFT Feapi (1)
39 B3206-232-000  BOBBIN WINDER TENSION BRACKET #5437 BE JIHk (D
40 SS-7090710-SP SCREW 9/64-40 L=6.8 BR&R 1
41 B2510-158-000  THREAD WINDER THREAD GUIDE GiEe2) 1
42 210-61908 GUIDE BRACKET “REEhEE 1
43 SS-7151120-SP SCREW 15/64-28 L=11.0 BR&R 2

-19-



11. KNEE LIFTER COMPONENTS
Te AR

-20-




REF. NO. NOTE

PART NO.

DESCRIPTION

e i

>
=
=

1 SD-0790431-SP HINGE SCREW D=7.94 H=4.3 LIRS 2

2 SD-0790431-SP HINGE SCREW D=7.94 H=4.3 LIRS 2

3 210-62807 PRESSER BAR LIFTING LINK bR LT 2

4 210-62609 HINGE SCREW D=7.94 H=4.3 LIRS 1

5 210-62500 PRESSER BAR LIFTING BAR FRVE L THE 1

6 210-62708 LINK BASE PR 1

7 SS-7150740-SP SCREW 15/64-28 L=7.0 BR&% 2

8 210-62906 SIDE CONNECTING BAR PR HEE AR 1

9 B3413-227-000  SPRING SUSPENSION oB S PR AR 1
10 B1513-280-000  PRESSER BAR LIFTING SPRING il foE 1
11 181-25609 LINK COLLAR Eig 1
12 SD-1000701-TP  HINGE SCREW BR&% 1
13 210-63003 UPRIGHT CONNECTING BAR PR AF 1
14 210-63102 CONNECTING BAR JOINT TR 1
15 NS-6620310-SP NUT 3/16-32 HENE 1
16 SS-7620750-SP SCREW 3/16-32 L=6.5 HR&% 1
17 210-63201 KNEE LIFTER LEVER RS 1
18 SD-1111351-SP HINGE SCREW 3/8-28 BR&R 1
19 210-63300 ROLLER STUD HmIR AR 1
20 210-63409 ROLLER H 1
21 210-63607 KNEE LIFTING BAR HhAR 1
22 SS-9681610-TP  SCREW 5/16-24 L=13.0 BR&R 1
23 SS-7681650-TP  SCREW 9/32-28 L=16.0 BR&R 1
24 210-63904 PIN | 1
25 210-63706 KNEE LIFTING BAR BROCK PR 1
26 B3429-521-000  RETURN SPRING [EIFEEE 1
27 SS-7110910-TP  SCREW 11/64-40 L=8.5 BR&% 2
28 210-63805 PRESSER REGULATORY COLLAR SR kst 1
29 210-63508 KNEE PRESS SIDE SHAFT HiF 1
30 B3432-521-000  JOINT PIN | 1

-21 -



12. BELT COVER COMPONENTS

BT &%
2
Cé
3

> —
REF.NO. NOTE  PART NO. DESCRIPTION e 1 .
1 #01  210-64100 BELT COVER, A Fetras A 1
2 #01  210-64209 BELT COVER, B Kt e B 1
3 #01  SS-7150740-SP SCREW 15/64-28 1.=7.0 IE4% 5
4 #01  211-57300 BELT COVER STUD R A R 1
5 #01  SS-6110480-SP  SCREW 11/64-40 1.=4.3 LI 2
Note: #O]-wweeeees Optional Part ped it

-22 -



13. THREAD STAND COMPONENTS

QRZEIETRS
1
REF.NO. NOTE  PART NO. DESCRIPTION % i AMT.
B3301-012-0A0  THREAD STAND ASM. ARZ04H
2 SK-3452000-SE~ WOOD SCREW D=4.5 1.=20.0 PN ES 3

-23 -



14. TABLE & STAND COMPONENTS
EAR EE A

REF.NO. NOTE  PART NO. DESCRIPTION % i AMT.
210-43104 TABLE AR 1
2 210-65156 STAND HH 1

=24 -



15. ACCESSORIES PARTS COMPONENTS (1/2)

bt e ARG (1/2)

__________

__________

3 4 @\
"ikz{ﬁﬂiiiﬂ 10
1 12 13
5
14 15
REF.NO. NOTE  PART NO. DESCRIPTION 4 i AMT.
1 MC-5320023-04  NEEDLE (794 NM=230-4) £t 4
2 B9101-552-000  ACCESSORY BOX TE& 1
3 B9109-555-000  SCREW DRIVER, LARGE PRLHAETF-(OKX) 1
4 B9106-804-000  SCREW DRIVER, SMALL BEEHEET-(/]N) 1
5 105-29808 COVER HEH 1
6 B9121-141-HAO  OILER ASM. HEE 1
7 B1114-517-000  NEEDLE THREAD GUIDE PIN Q4RI 1
8 NS-6620310-SP NUT 3/16-32 WEE 1
9 #01  210-64605 SUPPORTING ARM IR 1
10 #01 NS-6150430-SP NUT 15/64-28 e 1
11 J1066-000-00D  HEXAGONAL WRENCH KEY 3 NARF 1
12 J1066-000-00F HEXAGONAL WRENCH KEY 4 NARF 1
13 J1066-000-00G  HEXAGONAL WRENCH KEY 5§ NARF 1
14 B9112-012-000  WRENCH (11 x 14) B IR (11 x 14) 1
15 B9113-012-000  WRENCH (9 x 10) B LI F-9 x 10) 1
16 210-64506 SUPPORTING BLOCK FA 1
17 210-57401 BOBBIN AT 3
18 B8213-512-000  HINGE E 3l 2
19 D8212-555-E00 RUBBER SEAT 1% $ IR 2
20 SS-1681140-SP SCREW 9/32-28 1.=11.0 BEK )
21 105-39906 NAIL ST 8
22 B8209-012-000  RUBBER PR 4
23 210-64001 OIL PAN SHIE 1
Note: #O1-+weeeeeees Optional Part EEE

-25-



16. ACCESSORIES PARTS COMPONENTS (2/2)

B B8 e AR (2/2)
1
e L.
2
—P
4
5

P S e

b o e e e e = e e e e e e e e o e -

—n s - e e e v s M e T e e e e 4 o mm e — - e - —

REF.NO. NOTE  PART NO. DESCRIPTION # 1§ AMT.
1 210-64753 OIL POT ASM. HETAH 1
2 210-65206 PIN B ¢
3 B3114-761-000  FRAME THREAD GUIDE B kea) (D
4 NS-6060350-SP NUT 3/32-56 M ¢
5 210-64704 OIL POT COVER JHEE (D)
6 210-64803 OIL POT HEE ¢
7 210-64902 COVER STOPPER SRR )]
8 SS-7110710-SP SCREW 11/64-40 L=6.8 LA (1)
9 SS-7151210-SP SCREW 15/64-28 L=12.0 LA 1

10 210-65057 KNEE PRESS ASM. il =40 1
11 SS-7090510-SP SCREW 9/64-40 L=5.0 LA (1)
12 B3428-521-000  KNEE PRESS SPRING o (1)
13 B3430-521-000  KNEE LIFTER JOINT PR (D)
14 SS-7151550-SP SCREW 15/64-28 L=14.5 LA (1
15 210-65008 SHAFT PR @)
16 SS-9182010-SN SCREW 5/16-24 L=21.0 LA )
17 B3427-521-000  KNEE PRESS SUPPORTING ARM Wil = i S (1)
18 110-23751 KNEE PRESS BRACKET = (D)

-26 -



15. NUMERICAL INDEX OF PARTS

EHRG]
Part No. Page Ref. Part No. Page Ref. Part No. Page Ref.
No. No. No.

105-19502 2 28 210-50802 8 3 210-56205 14 32
105-29808 25 5 210-51008 8 20 210-56304 14 31
105-39906 25 21 210-51107 8 21 210-56403 14 22

210-51206 8 25 210-56502 14 41
110-23751 26 18 210-51305 8 2 210-56601 14 26

210-51404 8 26 210-56700 14 38
181-25609 20 11 210-51503 8 16 210-56809 14 40

210-51602 8 23 210-56908 14 33
210-40555 2 22 210-51701 8 6 210-57005 14 14
210-41850 14 37 210-51800 8 5 210-57104 14 15
210-42908 18 14 210-52006 10 1 210-57203 14 8
210-43104 24 1 210-52105 10 39 210-57302 14 16
210-44102 1 8 210-52204 10 37 210-57401 14 36
210-44151 1 7 210-52303 10 43 210-57401 25 17
210-44201 1 9 210-52402 10 35 210-57500 14 35
210-44300 1 3 210-52501 10 17 210-57609 14 4
210-44508 2 15 210-52501 10 44 210-57708 14 13
210-44607 2 10 210-52600 10 7 210-57807 14 44
210-44706 2 16 210-52600 10 48 210-57906 14 34
210-44805 2 21 210-52709 10 46 210-59001 16 4
210-44904 2 7 210-52808 10 28 210-59001 18 5
210-45109 2 4 210-53004 10 10 210-59100 16 2
210-45406 2 11 210-53104 10 13 210-59209 16 6
210-45505 2 20 210-53202 10 9 210-59308 16 7
210-45604 2 2 210-53509 10 19 210-59407 16 10
210-45703 2 13 210-53608 10 22 210-59506 16 20
210-46107 2 29 210-53707 10 24 210-59605 16 18
210-46206 2 30 210-54002 12 10 210-59704 16 19
210-46305 2 27 210-54101 12 9 210-59803 16 16
210-48707 4 2 210-54309 12 7 210-59902 16 17
210-48707 4 19 210-54408 12 4 210-60009 16 14
210-48707 6 2 210-54408 12 11 210-60108 16 13
210-49200 4 15 210-54507 12 1 210-60207 16 12
210-49309 4 13 210-54606 12 5 210-61007 18 38
210-49408 4 1 210-54705 12 8 210-61056 18 18
210-49507 4 11 210-54804 12 3 210-61106 18 30
210-49606 4 6 210-54903 12 2 210-61205 18 28
210-49705 4 7 210-55009 12 15 210-61403 18 13
210-49804 4 8 210-55108 12 16 210-61502 18 16
210-49903 4 17 210-55207 12 14 210-61601 18 10
210-50000 4 14 210-55504 14 1 210-61700 18 6
210-50000 4 36 210-55603 14 2 210-61759 18 1
210-50109 4 12 210-55702 14 3 210-61908 18 42
210-50109 4 37 210-55801 14 11 210-62500 20 5
210-50505 8 4 210-55900 14 20 210-62609 20 4
210-50604 8 9 210-56007 14 10 210-62708 20 6
210-50703 8 1 210-56106 14 30 210-62807 20 3

-27-




15. NUMERICAL INDEX OF PARTS

EHRG]
Part No. Page Ref. Part No. Page Ref. Part No. Page Ref.
No. No. No.

210-62906 20 8 210-93901 6 3 B3301-012-0A0 23 1
210-63003 20 13 210-94008 6 4 B3413-227-000 20 9
210-63102 20 14 210-94701 6 5 B3427-521-000 26 17
210-63201 20 17 210-94800 6 9 B3428-521-000 26 12
210-63300 20 19 210-94909 6 10 B3429-521-000 20 26
210-63409 20 20 210-95005 8 8 B3430-521-000 26 13
210-63508 20 29 210-95104 8 14 B3432-521-000 20 30
210-63607 20 21 210-95153 8 13 B&209-012-000 25 22
210-63706 20 25 210-95609 10 5 B&213-512-000 25 18
210-63805 20 28 210-97506 8 15 B9101-552-000 25 2
210-63904 20 24 B9106-804-000 25 4
210-64001 25 23 211-51402 2 18 B9109-555-000 25 3
210-64100 22 1 211-57300 22 4 B9112-012-000 25 14
210-64209 22 2 211-90600 1 13 B9113-012-000 25 15
210-64506 25 16 B9121-141-HAO 25 6
210-64605 25 9 A3222-958-000 18 35

210-64704 26 5 CQ-2020000-00 2 9
210-64753 26 1 B1114-517-000 25 7 CQ-2020000-00 6 11
210-64803 26 6 B1131-562-000 16 23 CQ-2020000-00 10 42
210-64902 26 7 B1156-026-000 1 12 CQ-3030000-00 14 19
210-65008 26 15 B1213-012-000 10 27

210-65057 26 10 B1424-158-000 10 3 CS-0790721-TH 10 40
210-65156 24 2 B1424-158-000 10 12 CS-1471012-SH 10 15
210-65206 26 2 B1513-280-000 20 10 CS-1471012-SH 10 50
210-84107 6 6 B1617-241-HO0 10 30 CS-1471012-SH 14 23
210-90253 1 1 B1618-241-HO0 10 32 (CS-1801211-SH 4 28
210-90709 1 5 B1619-241-HO0 10 31

210-91707 2 1 B1662-562-000 8 22 D1129-141-EA0Q 16 22
210-91806 2 26 B1702-012-000 10 26 D2443-141-E00 18 29
210-92002 6 19 B1702-012-000 14 43 D8212-555-E00 25 19
210-92101 6 13 B1806-038-000 14 27

210-92200 6 25 B2510-158-000 18 41 J1066-000-00D 25 11
210-92309 6 18 B3114-761-000 26 3 J1066-000-00F 25 12
210-92408 6 20 B3125-012-000 16 1 J1066-000-00G 25 13
210-92507 4 26 B3125-012-000 18 2

210-92606 4 25 B3126-012-000 16 3 MC-5320023-00 6 22
210-92705 4 29 B3126-012-000 18 4 MC-5320023-04 25 1
210-92804 4 23 B3129-012-B00 18 3

210-92903 4 32 B3201-158-000 18 26 NS-6060350-SP 26 4
210-93000 4 20 B3203-158-000 18 33 NS-6080210-SP 18 32
210-93109 4 35 B3203-232-000 18 20 NS-6090310-SP 8 12
210-93208 6 26 B3204-232-000 18 36 NS-6110310-SP 18 23
210-93307 6 29 B3205-232-000 18 37 NS-6110310-SP 18 24
210-93406 6 12 B3206-232-000 18 39 NS-6110420-SP 14 17
210-93505 6 14 B3207-158-000 18 22 NS-6150310-SP 16 21
210-93604 6 30 B3208-232-000 18 34 NS-6150430-SP 25 10
210-93704 4 39 B3209-232-000 18 21 NS-6620310-SP 20 15

-28-




15. NUMERICAL INDEX OF PARTS

EHRG]
Part No. Page Ref. Part No. Page Ref. Part No. Page Ref.
No. No. No.
NS-6620310-SP 25 8 SM-6083002-TP 14 7 SS-7150740-SP 22 3
NS-6680320-SP 14 28 SM-8061012-TP 6 15 SS-7151120-SP 6 23
NS-6680320-SP 16 9 SM-8061212-TP 6 16 SS-7151120-SP 18 43
NS-6680320-SP 18 7 SM-8061212-TP 6 28 SS-7151210-SP 26 9
NS-6680340-SD 12 17 SM-8061212-TP 6 31 SS-7151550-SP 4 21
NS-6680410-SP 2 5 SS-7151550-SP 26 14
NS-6680410-SP 2 24 SS-1090410-SL 16 25 SS-7620750-SP 20 16
NS-6680410-SP 4 34 SS-1681140-SP 2 3 SS-7621040-SP 8 17
NS-6680410-SP 10 21 SS-1681140-SP 25 20 SS-7621510-SP 14 12
NS-6680410-SP 10 29 SS-2110915-SP 1 4 SS-7681650-TP 20 23
NS-6680410-SP 10 34 SS-2110915-SP 1 6 SS-8090540-SP 18 19
NS-6720440-SP 4 9 SS-2110915-SP 2 19 SS-8150410-SP 8 10
NS-6720440-SP 4 38 SS-2110920-TP 14 5 SS-8150710-SP 2 17
SS-4080610-SP 18 9 SS-8150710-SP 4 5
PS-0300201-KP 8 19 SS-4080620-TP 10 6 SS-8150710-SP 4 24
SS-5060410-SP 18 27 SS-8150710-SP 4 30
PT-0402200-SH 14 39 SS-6080410-SP 18 17 SS-8150710-SP 10 18
PT-0405600-SH 2 6 SS-6110480-SP 22 5 SS-8150710-SP 10 45
SS-6110710-TP 6 21 SS-8150710-SP 14 25
RE-0400000-K0 2 31 SS-6121210-SP 8 7 SS-8150710-SP 18 11
RE-0800000-KO0 4 3 SS-6121610-SP 12 12 SS-8150750-SP 14 9
RE-0800000-K0 4 18 SS-6151142-TP 14 21 SS-8151150-SP 10 8
RE-0800000-K0 6 1 SS-6151920-SP 1 2 SS-8151150-SP 10 36
RE-0800000-K0 10 2 SS-6151920-SP 10 20 SS-8151150-SP 10 49
RE-0800000-K0 10 11 SS-6621840-SP 12 13 SS-8151550-SP 2 12
SS-6660622-TP 8 18 SS-8151550-SP 14 6
SD-0600321-SP 16 11 SS-7060310-SP 1 10 SS-8151550-SP 14 42
SD-0720193-SP 18 31 SS-7090510-SP 26 11 SS-8620610-TP 10 4
SD-0790431-SP 20 1 SS-7090610-SP 16 15 SS-8660330-SP 14 24
SD-0790431-SP 20 2 SS-7090620-TP 10 41 SS-8660510-TP 4 27
SD-1000701-TP 20 12 SS-7090710-SP 1 14 SS-8660512-TP 4 22
SD-1000951-SP 10 23 SS-7090710-SP 16 8 SS-8660522-TP 6 17
SD-1070901-TP 2 25 SS-7090710-SP 16 24 SS-8660522-TP 8 24
SD-1111351-SP 20 18 SS-7090710-SP 18 40 SS-8660522-TP 10 25
SD-1201201-TP 4 33 SS-7091410-SP 8 11 SS-8660610-TP 2 14
SD-1201201-TP 10 33 SS-7110540-SP 6 8 SS-8660610-TP 4 16
SS-7110710-SP 26 8 SS-8660610-TP 10 16
SK-3452000-SE 23 2 SS-7110840-SP 6 7 SS-8660610-TP 10 51
SS-7110910-SP 18 8 SS-8660612-TP 2 8
SM-6061552-TP 4 4 SS-7110910-TP 20 27 SS-9182010-SN 26 16
SM-6061552-TP 4 31 SS-7111120-SP 6 24 SS-9201813-CP 4 10
SM-6061552-TP 4 40 SS-7111120-SP 16 5 SS-9681610-TP 20 22
SM-6061552-TP 6 27 SS-7111120-SP 18 15 SS-9702110-SP 2 23
SM-6061552-TP 10 14 SS-7111810-SP 18 25
SM-6061552-TP 10 38 SS-7112810-SP 18 12 TA-0290301-MO 14 18
SM-6061552-TP 10 47 SS-7150740-SP 12 6 TA-1250406-R0 1 11
SM-6081802-TP 14 29 SS-7150740-SP 20 7

-29-




	2
	3
	4
	5
	6
	7
	8

